l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Douners Grave, Ill. 68515 UNIV ROV ENI  RUN 19
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : INDUSTRIAL SCIENTIFIC
MODEL No.  : Uentis Pro 5
185 SERIAL No.  : I7116XS-813
MODE : Tx @ 24128z
SCANS/BAND ¢ I
NOTES : 882.11n MCSB
9 TESTDATE @ 7 Feb 2819 13:84:88 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
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8
START = 18088 FREQUENCY MHz STOP = 25088
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item

Model No.

Serial No.

Mode

Test Specification
Date

Test Distance
Notes

: Industrial Scientific Corporation

: Gas Monitor
: Ventis Pro 5

: 18103FE-007 (17110XS-013 for all but fundamental)

: Transmit at 2412MHz, 802.11n, MCSO0, power = 0
: FCC-15.247, RSS-247 Peak Radiated Emissions in Restricted Bands

: January 17, 2019 through February 7, 2019

: 3 meters

: Peak Detector with 1MHz Resolution Bandwidth

Peak Peak | Peak
Meter CBL | Ant Pre Total Total Limit
Freq. Ant | Reading Fac | Fac | Amp | dBuV/m | uV/m | uV/m | Margin

MHz Pol (dBuV) | Ambient | (dB) | (dB) | (dB) at3m | at3m | at3m | (dB)
4824.00 H 56.4 3.7 | 36.8 | -39.3 57.5 753.1 | 5000.0 | -16.4
4824.00 V 55.3 3.7 | 36.8 | -39.3 56.4 663.6 | 5000.0 | -17.5
12060.00 H 49.3 Ambient | 6.1 41.8 | -39.1 58.0 796.2 | 5000.0 | -16.0
12060.00 V 50.5 Ambient | 6.1 41.8 | -39.1 59.2 914.1 | 5000.0 | -14.8
14472.00 H 49.0 Ambient | 6.6 | 42.1 | -38.3 59.5 942.3 | 5000.0 | -14.5
14472.00 V 49.4 Ambient | 6.6 | 421 | -38.3 59.9 986.7 | 5000.0 | -14.1
19296.00 H 34.8 Ambient | 2.2 | 404 | -28.5 48.9 277.2 | 5000.0 | -25.1
19296.00 V 35.2 Ambient | 2.2 | 404 | -28.5 49.3 290.3 | 5000.0 | -24.7

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp

Checked By:

MARk E. omnGimaeTT|

Mark E. Longinotti
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Engineering Test Report No. 1803247-01

Manufacturer

Test ltem
Model No.
Serial No.
Mode

Test Specification

Date

Test Distance

: Industrial Scientific Corporation

: Gas Monitor
: Ventis Pro 5

: 18103FE-007 (17110XS-013 for all but fundamental)
: Transmit at 2412MHz, 802.11n, MCSO0, power = 0

: FCC-15.247, RSS-247 Average Radiated Emissions in Restricted Bands
: January 17, 2019 through February 7, 2019
: 3 meters

Notes : Average Detector with 1MHz Resolution Bandwidth
Average | Average | Average
Meter CBL Ant Pre | Duty Total Total Limit

Freq. Ant | Reading Fac Fac | Amp | Cycle | dBuV/m uV/m uV/m | Margin

MHz Pol | (dBuV) | Ambient | (dB) (dB) | (dB) | (dB) at 3m at3m at3m (dB)
4824.00 H 40.2 3.7 36.8 | -39.3 | 0.7 42.0 125.7 500.0 -12.0
4824.00 Vv 40.1 3.7 36.8 | -39.3 | 0.7 41.9 124.3 500.0 -12.1
12060.00 H 34.6 Ambient 6.1 418 | -39.1 | 0.7 44.0 157.9 500.0 -10.0
12060.00 | V 35.3 Ambient 6.1 418 | -391 | 0.7 44.7 171.2 500.0 -9.3
14472.00 H 34.2 Ambient 6.6 421 | -38.3| 0.7 45.3 184.8 500.0 -8.6
14472.00 | V 34.2 Ambient 6.6 421 | -383 | 0.7 45.3 184.8 500.0 -8.6
19296.00 H 21.7 Ambient 2.2 404 | -28.5| 0.7 36.4 66.1 500.0 -17.6
19296.00 | V 22.6 Ambient 2.2 404 | -28.5| 0.7 37.3 73.3 500.0 -16.7

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp + Duty Cycle

Checked By:

Mare E. LoneingTT|

Mark E. Longinotti
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item
Model No.

Serial
Mode

Test Specification

Date

No.

Test Distance

: Industrial Scientific Corporation

: Gas Monitor
: Ventis Pro 5

: 18103FE-007 (17110XS-013 for all but fundamental)
: Transmit at 2412MHz, 802.11n, MCSO0, power = 0

: FCC-15.247, RSS-247 Peak Radiated Emissions not in Restricted Bands
: January 17, 2019 through February 7, 2019
: 3 meters

Notes : Peak Detector with 100kHz Resolution Bandwidth
Peak Peak Peak
Meter CBL | Ant Pre Total Total Limit

Freq. Ant | Reading Fac | Fac | Amp | dBuV/m | uV/m uV/m | Margin

MHz Pol | (dBuV) | Ambient | (dB) | (dB) | (dB) at 3m at3m | at3m | (dB)
2412.00 H 62.9 26 | 336 | 0.0 99.1 90384.3
2412.00 V 57.4 26 | 336 | 0.0 93.6 47983.6
7236.00 H 40.3 Ambient | 4.7 | 38.1 | -39.4 43.6 152.1 | 90384 | -35.5
7236.00 V 41.7 Ambient | 4.7 | 38.1 | -394 45.0 178.7 |9038.4 | -34.1
9648.00 H 39.7 Ambient | 5.2 | 39.2 | -39.3 44.8 1741 | 9038.4 | -34.3
9648.00 V 404 Ambient | 5.2 | 39.2 | -39.3 455 188.7 | 9038.4 | -33.6
16884.00 H 38.5 Ambient | 7.2 | 451 | -37.5 53.3 461.2 | 9038.4 | -25.8
16884.00 \Y 38.5 Ambient | 7.2 | 451 | -37.5 53.3 461.2 | 90384 | -25.8
21708.00 H 24.7 Ambient | 2.2 | 40.6 | -28.9 38.6 85.3 9038.4 | -40.5
21708.00 \Y 23.5 Ambient | 2.2 | 40.6 | -28.9 37.4 74.3 9038.4 | -41.7
24120.00 H 22.3 Ambient | 2.2 | 40.6 | -30.5 34.7 54.1 9038.4 | -44.5
24120.00 V 23.1 Ambient | 2.2 | 40.6 | -30.5 35.5 59.3 9038.4 | -43.7
6432.00 H 53.6 Ambient | 4.3 | 37.9 | -394 56.4 660.2 | 90384 | -22.7
6432.00 V 50.9 Ambient | 4.3 | 37.9 | -394 53.7 483.8 | 90384 | -254

Checked By:

MARk E. omnGimaeTT|

Mark E. Longinotti
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 40
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
WFACTIRER + INDUSTRIAL SCIENTIFIC perw | DETECTIR TR
MODEL No. . Uentis Pro 5
185 SERIAL No.  : 17110XS-813
MODE : Tx @ 243TMHz
SCANS/BAND ;|
NOTES : 862.11n MCSB
9% TEST DATE 29 Jon 2619 11:48:17 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
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a
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START = 30 FREQUENCY MHz STOP = |@0@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 41
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 5
185 SERIAL No.  : 17118XS-013
MODE : Tx @ 243TMHz
SCANS/BAND ;I
NOTES : 862.11n MCSB
99 TEST DATE 29 Jon 2619 11:48:56 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 28
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : UentisProd
185 SERIAL No.  : 181@3FE-007
MODE : Tx @ 243TMHz
SCANS/BAND ;1
NOTES : 862.11n MCSB
99 TEST DATE 17 Jon 2619 12:44:36 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
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]
START = 1060 FREQUENCY MHz STOP = 4500
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 19
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : UentisProd
185 SERIAL No.  : 181@3FE-007
MODE : Tx @ 243TMHz
SCANS/BAND ;1
NOTES : 862.11n MCSB
99 TEST DATE 17 Jon 2619 12:38:32 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
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N
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3
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]
START = 1060 FREQUENCY MHz STOP = 4500
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Engineering Test Report No. 1803247-01

ELITE ELECTRONIC ENGINEERING Inc.
wal 1172513 Douners 6rave, IlI. 68515 UNV ROV ENI RUN 21
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : UentisProd
185 SERIAL No.  : 181@3FE-G07
HODE : Tx € 43z
SCAV/BD |
NIES  : 82.1in KCSB
% TEST DATE ¢ 17 Jon 219 13:07:82 M. LONGINOTT
AT, POLARIZ. : HIRIZONTAL
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N
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3
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w
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100808
START = 4560 FREQUENCY MHz

STOP = 18888
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 1172513 Douners 6rave, IlI. 68515 UNIV ROV ENI RUN 22
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : UentisProd
185 SERTAL No.  : 181G3FE-007
MODE s Tx @ 2437MHz
SCANS/BAND ;1
NOTES : 862.11n MCSB
99 TEST DATE 2 17 Jon 2619 13:31:52 M. LONGINOTTL
ANT. POLARIZ. : VERTICAL
IR)
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J
o
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START = 4508 FREQUENCY MHz STOP = 18800
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 172513 Douners Grove, Ill. 68515 UNIV RCV EMI RUN 11
120
SPEC / TEST  : PRELIMINCRY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 5
185 SERIAL No.  : 17116XS-813
MODE : Tx @ 2437z
SCANS/BAND  : I
NOTES : 862.11n NCSB
99 TEST DATE 7T Feb 2019 89:16:15 M. LONGINOTTL
ANT. POLARIZ. : HORTZONTAL
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J
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]
START = 18008 FREQUENCY MHz STOP = 25000
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Douners Grave, Ill. 68515 UNIV ROV ENI  RUN 28
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : INDUSTRIAL SCIENTIFIC
MODEL No.  : Uentis Pro 5
185 SERIAL No.  : I7116XS-813
MODE : Tx @ 2437z
SCANS/BAND ¢ I
NOTES : 882.11n MCSB
9 TESTDATE @ 7 Feb 2819 13:9:86 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
5
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8
START = 18088 FREQUENCY MHz STOP = 25088
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item

Model No.

Serial No.

Mode

Test Specification
Date

Test Distance
Notes

: Industrial Scientific Corporation
: Gas Monitor
: Ventis Pro 5
: 18103FE-007 (17110XS-013 for all but fundamental)

: Transmit at 2437MHz, 802.11n, MCSO0, power = 0
: FCC-15.247, RSS-247 Peak Radiated Emissions in Restricted Bands

: January 17, 2019 through February 7, 2019
: 3 meters
: Peak Detector with 1MHz Resolution Bandwidth

Peak Peak | Peak
Meter CBL | Ant Pre Total Total Limit
Freq. Ant | Reading Fac | Fac | Amp | dBuV/m | uV/m | uV/m | Margin

MHz Pol (dBuV) | Ambient | (dB) | (dB) | (dB) at3m | at3m | at3m | (dB)
4874.00 H 55.6 Ambient | 3.7 | 36.7 | -39.3 56.6 678.3 | 5000.0 | -17.4
4874.00 V 53.1 Ambient | 3.7 | 36.7 | -39.3 54.1 508.6 | 5000.0 | -19.9
7311.00 H 48.9 Ambient | 4.7 | 38.1 | -394 52.3 410.9 | 5000.0 | -21.7
7311.00 V 49.8 Ambient | 4.7 | 38.1 | -394 53.2 455.8 | 5000.0 | -20.8
12185.00 H 50.4 Ambient | 6.1 41.8 | -39.1 59.2 910.5 | 5000.0 | -14.8
12185.00 V 49.6 Ambient | 6.1 41.8 | -39.1 58.4 830.4 | 5000.0 | -15.6
19496.00 H 34.4 Ambient | 2.2 | 404 | -28.8 48.2 257.1 | 5000.0 | -25.8
19496.00 V 35.5 Ambient | 2.2 | 404 | -28.8 49.3 291.8 | 5000.0 | -24.7

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp

Checked By:

MARk E. omnGimaeTT|

Mark E. Longinotti
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Engineering Test Report No. 1803247-01

Manufacturer

Test Item
Model No.
Serial No.
Mode

Test Specification

Date

Test Distance

: Industrial Scientific Corporation

: Gas Monitor
: Ventis Pro 5

: 18103FE-007 (17110XS-013 for all but fundamental)
: Transmit at 2437MHz, 802.11n, MCSO0, power = 0

: FCC-15.247, RSS-247 Average Radiated Emissions in Restricted Bands
: January 17, 2019 through February 7, 2019
: 3 meters

Notes : Average Detector with 1MHz Resolution Bandwidth
Average | Average | Average
Meter CBL Ant Pre | Duty Total Total Limit

Freq. Ant | Reading Fac Fac | Amp | Cycle | dBuV/m uV/m uV/m Margin

MHz Pol | (dBuV) | Ambient | (dB) (dB) | (dB) | (dB) at 3m at3m at3m (dB)
4874.00 H 39.6 Ambient 3.7 36.7 | -39.3 | 0.7 41.3 115.8 500.0 -12.7
4874.00 Vv 38.5 Ambient 3.7 36.7 | -39.3 | 0.7 40.2 102.1 500.0 -13.8
7311.00 H 34.00 | Ambient 4.7 38.1 | -394 | 0.7 38.0 79.7 500.0 -16.0
7311.00 Vv 34.8 Ambient 4.7 381 | -394 | 07 38.8 87.4 500.0 -15.2
12185.00 H 34.9 Ambient 6.1 418 | -39.1| 0.7 443 164.7 500.0 -9.6
12185.00 Vv 34.9 Ambient 6.1 418 | -391 | 0.7 44.3 164.7 500.0 -9.6
19496.00 H 22.0 Ambient 2.2 404 | -28.8 | 0.7 36.5 66.5 500.0 -17.5
19496.00 Vv 25.9 Ambient 2.2 404 | -28.8 | 0.7 40.4 104.1 500.0 -13.6

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp + Duty Cycle

Checked By:

Mare E. | onet MNOTT

Mark E. Longinotti
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test ltem
Model No.

Serial
Mode

Test Specification

Date

No.

Test Distance

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 5
: 18103FE-007 (17110XS-013 for all but fundamental)
: Transmit at 2437MHz, 802.11n, MCSO0, power = 0

: FCC-15.247, RSS-247 Peak Radiated Emissions not in Restricted Bands
: January 17, 2019 through February 7, 2019
: 3 meters

Notes : Peak Detector with 100kHz Resolution Bandwidth
Peak Peak Peak
Meter CBL | Ant Pre Total Total Limit

Freq. Ant | Reading Fac | Fac | Amp | dBuV/m | uV/m uV/m | Margin

MHz Pol (dBuV) | Ambient | (dB) | (dB) | (dB) at 3m at3m | at3m (dB)
2437.00 H 62.6 26 | 336 | 0.0 98.8 87154.7
2437.00 V 59.1 26 | 336 | 0.0 95.3 58249.3
9748.00 H 39.7 Ambient | 5.2 | 39.4 | -39.3 45.0 178.4 | 87155 | -33.8
9748.00 V 40.0 Ambient | 5.2 | 39.4 | -39.3 45.3 184.7 | 87155 | -33.5
14622.00 H 38.9 Ambient | 6.7 | 42.4 | -38.2 49.7 306.4 | 87155 | -29.1
14622.00 \Y 39.7 Ambient | 6.7 | 424 | -38.2 50.5 335.9 | 8715.5| -28.3
17059.00 H 35.4 Ambient | 7.2 | 45.0 | -37.5 50.2 321.8 | 87155 | -28.7
17059.00 \Y 36.2 Ambient | 7.2 | 45.0 | -37.5 51.0 352.8 | 8715.5| -27.9
21933.00 H 24.3 Ambient | 2.2 | 40.6 | -29.4 37.7 76.9 87155 | -41.1
21933.00 V 35.9 Ambient | 2.2 | 40.6 | -294 49.3 2924 | 87155 | -29.5
24370.00 H 25.9 Ambient | 2.2 | 40.6 | -30.4 38.4 83.1 87155 | -404
24370.00 V 36.3 Ambient | 2.2 | 40.6 | -30.4 48.8 2751 | 87155 | -30.0
6498.64 H 52.5 44 | 37.8 | -394 55.3 579.7 | 87155 | -23.5
6498.64 V 51.6 44 | 37.8 | -394 54.4 5226 | 87155 | -24.4

Checked By:

Maer E. L onGimnoTT|

Mark E. Longinotti
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 43
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 5
185 SERIAL No.  : 17118XS-013
MODE : Tx @ 2462MHz
SCANS/BAND ;I
NOTES : 862.11n MCSB
99 TEST DATE 29 Jon 2619 11:51:17 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
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N
]
3
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|
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w
|
45 — — = =
]
108
START = 30 FREQUENCY MHz STOP = |@@@

Page 187 of 355



l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 42
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 5
185 SERIAL No.  : 17118XS-013
MODE : Tx € 462tz
SCN/BA0 ;|
NIES  : 882.11n KCSB
% TEST DATE 29 Jon 2819 11:50:23 . LONGINOTT
ONT. POLARIZ. : VERTICAL
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START = 30 FREQUENCY MHz STOP = |@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 1172513 Douners 6rave, IlI. 68515 UNLV ROV ENI RUN 16
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : UentisProd
185 SERIAL No.  : 181@3FE-007
MODE : Tx @ 2462MHz
SCANS/BAND ;!
NOTES : 882.11n MCSB
99 TEST DATE + 17 Jon 2619 11:34:84 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
N
]
3
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o 60
|
[}
3
w
|
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39
15
/]
START = 1060 FREQUENCY MHz STOP = 4500
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 1172513 Douners 6rave, IlI. 68515 UNIV ROV ENI RUN 15
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : UentisProd
185 SERIAL No.  : 181@3FE-007
MODE : Tx @ 2462MHz
SCANS/BAND ;!
NOTES : 882.11n MCSB
99 TEST DATE 17 Jon 2619 11:27:@9 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
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£
N
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3
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|
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/]
START = 1060 FREQUENCY MHz STOP = 4500
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, I11. 68515 UNIV ROV EMI RUN 33
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . UVentis Pro 5
185 SERIAL No.  : 17118X5-813
MODE : Tx @ 2462MHz
SCANS/BAND ;1
NOTES : 862.11n MCSB
99 TEST DATE : 6 Feb2819@9:25:3 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
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|
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>
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39
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]
10000
START = 4508 FREQUENCY MHz STOP = 18@@@

Page 191 of 355



l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 1172513 Downers Grove, IIl. 68515 UNIV ROV EMI RN 2
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Ventis Pro 5
165 SERIAL No.  : I711EXS-B13
MODE : Tx @ 2462z
SCANS/BAND ¢ |
NOTES : 862.11n MCSB
99 TESTDATE  : 6 Feb 2819 89:16:57 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
15
E
N
=
3
@
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v
>
]
3
45
30
15
8
16888
START = 4588 FREQUENCY MHz STOP = 18@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Douners Grave, Ill. 68515 UNIV ROV ENI RN 21
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : INDUSTRIAL SCIENTIFIC
MODEL No.  : Uentis Pro 5
185 SERIAL No.  : I7116XS-813
MODE : Tx @ 24624z
SCANS/BAND ¢ I
NOTES : 882.11n MCSB
9 TESTDATE @ 7 Feb 2819 13:14:27 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
5
£
S
3
5
@
T 60
1
o
>
|
3
45
Ja
15
8
START = 18088 FREQUENCY MHz STOP = 25088
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/5/13 Douners Grove, IIl. 68515 UNIV ROV EMI RUN 12
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 5
185 SERIAL No.  : 17116XS-813
MODE : Tx @ 2462Mz
SCANS/BAND  : I
NOTES : 862.11n NCSB
99 TEST DATE 7 Feb 2019 89:22:28 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item

Model No.

Serial No.

Mode

Test Specification
Date

Test Distance
Notes

: Industrial Scientific Corporation
: Gas Monitor
: Ventis Pro 5
: 18103FE-007 (17110XS-013 for all but fundamental)

: Transmit at 2462MHz, 802.11n, MCSO0, power = 0
: FCC-15.247, RSS-247 Peak Radiated Emissions in Restricted Bands

: January 17, 2019 through February 7, 2019
: 3 meters
: Peak Detector with 1MHz Resolution Bandwidth

Peak Peak | Peak
Meter CBL | Ant Pre Total Total Limit
Freq. Ant | Reading Fac | Fac | Amp | dBuV/m | uV/m | uV/m | Margin
MHz Pol (dBuV) | Ambient | (dB) | (dB) | (dB) at3m | at3m | at3m | (dB)
4924.00 H 51.1 Ambient | 3.7 | 36.8 | -39.3 52.3 411.1 | 5000.0 | -21.7
4924.00 V 51.1 Ambient | 3.7 | 36.8 | -39.3 52.3 411.1 | 5000.0 | -21.7
7386.00 H 48.6 Ambient | 4.7 | 38.1 | -39.4 52.0 399.6 | 5000.0 | -21.9
7386.00 V 51.3 Ambient | 4.7 | 38.1 | -394 54.7 545.3 | 5000.0 | -19.2
12310.00 H 49.8 Ambient | 6.1 41.7 | -39.0 58.6 846.9 | 5000.0 | -15.4
12310.00 V 49.7 Ambient | 6.1 41.7 | -39.0 58.5 837.2 | 5000.0 | -15.5
19696.00 H 34.4 Ambient | 2.2 | 404 | -28.5 48.5 267.5 | 5000.0 | -25.4
19696.00 V 36.1 Ambient | 2.2 | 404 | -28.5 50.2 325.3 | 5000.0 | -23.7
22158.00 H 35.3 Ambient | 2.2 | 406 | -29.3 48.8 2754 | 5000.0 | -25.2
22158.00 V 37.9 Ambient | 2.2 | 406 | -29.3 51.4 371.5 | 5000.0 | -22.6

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp

Checked By:

Maer E. L onGimnoTT|

Mark E. Longinotti
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Engineering Test Report No. 1803247-01

Manufacturer

Test Item
Model No.
Serial No.
Mode

Test Specification

Date

Test Distance

: Industrial Scientific Corporation

: Gas Monitor
: Ventis Pro 5

: 18103FE-007 (17110XS-013 for all but fundamental)
: Transmit at 2462MHz, 802.11n, MCSO0, power = 0

: FCC-15.247, RSS-247 Average Radiated Emissions in Restricted Bands
: January 17, 2019 through February 7, 2019
: 3 meters

Notes : Average Detector with 1MHz Resolution Bandwidth
Average | Average | Average
Meter CBL Ant Pre | Duty Total Total Limit

Freq. Ant | Reading Fac Fac | Amp | Cycle | dBuV/m uV/m uV/m | Margin

MHz Pol | (dBuV) | Ambient | (dB) (dB) | (dB) | (dB) at 3m at3m at3m (dB)
4924.00 H 35.8 Ambient 3.7 36.8 | -39.3 | 0.7 37.6 76.1 500.0 -16.3
4924.00 Vv 36.7 Ambient 3.7 36.8 | -39.3 | 0.7 38.5 84.4 500.0 -15.4
7386.00 H 34.10 | Ambient 4.7 38.1 | -394 | 0.7 38.2 81.1 500.0 -15.8
7386.00 Vv 33.9 Ambient 4.7 38.1 | -394 | 0.7 38.0 79.3 500.0 -16.0
12310.00 H 34.9 Ambient 6.1 417 | -39.0 | 0.7 443 164.2 500.0 -9.7
12310.00 | V 34.9 Ambient 6.1 41.7 | -39.0 | 0.7 44.3 164.2 500.0 -9.7
19696.00 H 21..0 | Ambient 2.2 404 | -285| 0.7 14.8 55 500.0 -39.2
19696.00 | V 24.6 Ambient 2.2 404 | -28.5 | 0.7 39.4 93.3 500.0 -14.6
22158.00 H 21.2 Ambient 2.2 40.6 | -29.3 | 0.7 35.3 58.5 500.0 -18.6
22158.00 | V 23.7 Ambient 2.2 40.6 | -29.3 | 0.7 37.8 78.1 500.0 -16.1

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp + Duty Cycle

Checked By:

MARk E. omnGimaeTT|

Mark E. Longinotti
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item

Model No.

Serial No.

Mode

Test Specification
Date

Test Distance
Notes

: Industrial Scientific Corporation

: Gas Monitor
: Ventis Pro 5

: 18103FE-007 (17110XS-013 for all but fundamental)
: Transmit at 2462MHz, 802.11n, MCSO0, power = 0

: FCC-15.247, RSS-247 Peak Radiated Emissions not in Restricted Bands
: January 17, 2019 through February 7, 2019
: 3 meters
: Peak Detector with 100kHz Resolution Bandwidth

MARK E. |_ornai MNOTTH

Mark E. Longinotti

Peak Peak Peak
Meter CBL | Ant Pre Total Total Limit
Freq. Ant | Reading Fac | Fac | Amp | dBuV/m | uV/m uV/m | Margin
MHz Pol | (dBuV) | Ambient | (dB) | (dB) | (dB) at 3m at3m | at3m | (dB)
2462.00 H 62.3 26 | 336 | 0.0 98.5 84512.7
2462.00 Vv 60.8 26 | 336 | 0.0 97.0 71108.5
9848.00 H 39.7 Ambient | 5.3 | 39.5 | -39.2 453 183.4 | 8451.3 | -33.3
9848.00 Vv 39.1 Ambient | 53 | 39.5 | -39.2 44.7 1711 | 8451.3 | -33.9
14772.00 H 38.8 Ambient | 6.8 | 42.6 | -38.2 50.0 315.1 | 8451.3 | -28.6
14772.00 Vv 38.5 Ambient | 6.8 | 42.6 | -38.2 49.7 304.4 | 8451.3 | -28.9
17234.00 H 38.6 Ambient | 7.3 | 446 | -37.7 52.9 4406 | 8451.3 | -25.7
17234.00 \Y 38.6 Ambient | 7.3 | 446 | -37.7 52.9 4406 | 8451.3 | -25.7
24620.00 H 247 Ambient | 2.2 | 40.6 | -30.7 36.8 69.5 84513 | -41.7
24620.00 )Y 26.3 Ambient | 2.2 | 40.6 | -30.7 38.4 83.6 8451.3 | -40.1
6565.34 H 50.0 44 | 38.1| -394 53.1 4499 | 84513 | -255
6565.34 )Y 51.3 44 | 38.1 | -394 54.4 522.5 | 8451.3 | -24.2
Checked By:
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 2
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 2412Hz
SCN/BA0 ;|
NTES  : 802.11b 5,560
% TEST DATE. : 29 Jon 2819 18:13:45 W, LONGINOITI
ONT. POLARLZ. : HORTZONTAL
i)
£
N
]
3
[24]
o 60
|
()
i 4
w
|
45 — — = =
39
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 3
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 2412Hz
SCN/BA0 ;|
NTES  : 802.11b 5,560
% TEST DATE  : 29 Jon 2819 18:15:47 W, LONGINDITI
ONT. POLARIZ. : VERTICAL
i)
£
N
]
3
[24]
T 6
|
()
i 4
w
|
45 — — — =
39
I 1
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCU EMI RUN 47
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2412MHz
SCANS/BAND ;1
NOTES : 882.11b, 5.5MBPS
99 TEST DATE : b Feb 2819 12:48:36 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
3 il bbby
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCU EMI RUN 46
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2412MHz
SCANS/BAND ;1
NOTES : 882.11b, 5.5MBPS
99 TEST DATE : b Feb 2819 12:44:38 M. LONGINOTTI
NT. POLARIZ. : VERTICAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Downers Grove, I11. 68515 UNIV ROV ENI RN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 164312085
MODE s Tx @ 24124z
SCANS/BAND & |
NOTES : 882.11b 5.5MBPS
99 TEST DATE  : 5 Feb 2019 14:29:14 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
15
£
>
a
o 60
|
]
S
4
45
30
15
/]
100088
START = 4500 FREQUENCY MHz STOP = 1800@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Downers Grove, I1l. 68515 UNIV RCV ENI RIN 17
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Ventis Pro 4
185 SERIAL No.  : 18831ZU-865
MODE : Tx @ 24124z
SCANS/BAND 1
NOTES : 862.11b 5,5MBPS
99 TESTDATE @ 5 Feb 2819 14:22:49 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
I8
E
=
@
T 6@
_|
]
>
Y
4H
15
8
16888
START = 4508 FREQUENCY MHz STOP = 18888
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/5/13 Douners Grove, IIl. 68515 UNIV ROV EMI RUN 14
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAC DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 24124z
SCANS/BAND  : I
NOTES : 862.11b 5.5M8PS
99 TEST DATE 7 Feb 2019 89:52:53 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000

Page 204 of 355



l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/5/13 Douners Grove, IIl. 68515 UNIV ROV EMI RN 25
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 24124z
SCANS/BAND  : I
NOTES : 862.11b 5.5M8PS
99 TEST DATE 7 Feb 2019 18:42:34 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 5
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 24Tz
SCN/BA0 ;|
NTES  : 802.11b 5,560
% TEST DATE.  : 29 Jon 2819 18:18:54 . LONGINOTT
ONT. POLARLZ. : HORIZONTAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 L i
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RN 4
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 24Tz
SCN/BA0 ;|
NTES  : 802.11b 5,560
% TEST DATE. 29 Jon 2819 18:17:41 W, LONGINDITI
ONT. POLARIZ. : VERTICAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 ]
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, I11. 68515 UNIV ROV EMI RUN 48
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2437MHz
SCANS/BAND ;1
NOTES : 882.11b, 5.5MBPS
99 TEST DATE b Feb 2819 12:52:58 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, I11. 68515 UNIV ROV EMI RUN 49
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2437MHz
SCANS/BAND ;1
NOTES : 882.11b, 5.5MBPS
99 TEST DATE . b Feb 2819 12:56:47 M. LONGINOTTI
NT. POLARIZ. : VERTICAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grove, IIl. 68515 UNIV ROV EMI  RUN 28
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Ventis Pro 4
165 SERIAL No.  : 16831Z4-085
MODE : Tx @ 243THHz
SCANS/BAND - |
NOTES : 862.11b 5.5M8PS
99 TESTDATE  : 5 Feb 2819 14:46:47 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
15
£
=
@
T 6
_|
v
>
4
45
15
8
16888
START = 4588 FREQUENCY MHz STOP = 18@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 1725013 Douners Grove, I11. 68515 UNV ROV EML RUN 19
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18@31Z4-085
MODE : Tx @ 243z
SCANS/BAND ;|
NOTES : 882.11b 5.5MBPS
% TEST OATE  : 5 Feb 2819 14:38:52 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
I
\E
2>
a
o 60
.
]
>
“
45
3
15
8
10009
START = 4500 FREQUENCY MHz STOP = 18@0@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/5/13 Douners Grove, IIl. 68515 UNIV ROV EMI RUN 15
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAC DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 2437z
SCANS/BAND  : I
NOTES : 862.11b 5.5M8PS
99 TEST DATE 7 Feb 2019 89:57:23 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Downers Grove, I11. 68515 UNIV ROV ENI RN 2
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 164312085
MODE : Tx @ 2437z
SCANS/BAND ;|
NOTES : 882.11b 5.5MBPS
99 TEST DATE  : 7 Feb 2819 18:52:53 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
15
£
N
>
5
@
o 60
|
]
S
]
a
45
30
15
/]
START = 18008 FREQUENCY MHz STOP = 25000
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 6
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 462tz
SCN/BA0 ;|
NTES  : 802.11b 5.59605
% TEST DATE.  : 29 Jon 2819 18:28:28 W, LONGINOTTI
ONT. POLARLZ. : HORIZONTAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 |
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 7
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx @ 2462MHz
SCANS/BAND ;I
NOTES : 862.11b 5.5MBPS
99 TEST DATE 1 29 Jon 2619 18:21:51 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
N
]
3
[24]
o 60
|
()
3 -
w
|
45 — — = =
39
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, I11. 68515 UNIV ROV EMI RUN 51
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2462MHz
SCANS/BAND ;1
NOTES : 882.11b, 5.5MBPS
99 TEST DATE . b Feb 2819 13:42:41 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 1172513 Downers Grove, Ill. 68515 UNIV ROV EMI RUN 58
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18831Z4-885
MIDE : Tx @ 2462MHz
SCANS/BAND |
NOTES . 882.11b, 5.MBPS
99 TEST DATE  : b Feb 2819 13:38:47 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
£
>
a
o 60
|
]
S
“
45
39
15
/]
START = 160@ FREQUENCY MHz STOP = 45808
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grove, Ill. 68515 UNIV ROV EMI RUN 21
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18831Z4-885
MIDE : Tx @ 2462MHz
SCANS/BAND |
NOTES : 882.11b 5.5M8PS
99 TEST DATE  : 5 Feb 2819 14:56:37 M. LONGINOTTL
ANT. POLARIZ. : HORTZONTAL
i)
N
>
a
o 60
|
]
S
“
45
15
/]
100088
START = 4508 FREQUENCY MHz STOP - 18@MA@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grove, IIl. 68515 UNIV ROV EMI RUN 22
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Ventis Pro 4
165 SERIAL No.  : 16831Z4-085
MODE : Tx @ 2462z
SCANS/BAND ¢ |
NOTES : 862.11b 5.5M8PS
99 TESTDATE  : 5 Feb 2819 15:84:18 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
15
£
=
@
T 6
_|
v
>
4
45
30
15
8
16888
START = 4588 FREQUENCY MHz STOP = 18@@@
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/5/13 Douners Grove, IIl. 68515 UNIV ROV EMI RUN 16
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 2462Mz
SCANS/BAND  : I
NOTES : 862.11b 5.5M8PS
99 TEST DATE 7 Feb 2019 10:08:34 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Douners Grave, Ill. 68515 UNIV ROV ENI RN 4
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : INDUSTRIAL SCIENTIFIC
MODEL No.  : Uentis Pro 4
185 SERIAL No.  : 1683174-865
MODE : Tx @ 24624z
SCANS/BAND ¢ I
NOTES : 882.11b 5.5M8PS
9 TESTDATE @ 7 Feb 2819 18:56:27 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
5
£
S
3
5
@
T 60
1
o
>
|
3
45
15
8
START = 18088 FREQUENCY MHz STOP = 25088

Page 221 of 355



l! Engineering Test Report No. 1803247-01

Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 9
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 2412Hz
SCN/BA0 ;|
NIES  : 882.11g 36M8PS
% TEST DATE.  : 29 Jon 2819 18:26:46 . LONGINOTT
ONT. POLARLZ. : HORIZONTAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 i
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 8
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 2412Hz
SCN/BA0 ;|
NIES  : 882.11g 36M8PS
% TEST DATE.  : 29 Jon 2819 18:25:43 . LONGINOTTI
ONT. POLARIZ. : VERTICAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 N '
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, I11. 68515 UNIV ROV EMI RUN 53
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2412MHz
SCANS/BAND ;1
NOTES : 682,119, J6MBPS
99 TEST DATE : b Feb 2819 13:56:88 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
30 |
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCU EMI RUN 54
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2412MHz
SCANS/BAND ;1
NOTES : 682,119, J6MBPS
99 TEST DATE : b Feb 2819 13:59:83 M. LONGINOTTI
NT. POLARIZ. : VERTICAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39 kg i b bl ) /
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, I11. 68515 UNIV ROV EMI RN 24
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 412Mz
SCAN/BN0 |
NIES 862, 1lg J68PS
% TEST OATE  : 5 Feb 2819 15:25:43 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
T 6
|
(M)
>
w
|
45
39
15
]
10000
START = 4508 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grove, IIl. 68515 UNIV ROV EMI RUN 23
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Ventis Pro 4
165 SERIAL No.  : 16831Z4-085
MODE : Tx @ 24128z
SCANS/BAND ¢ |
NOTES : 682,119 J6MBPS
99 TESTDATE  : 5 Feb 2819 15:16:12 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
15
£
=
@
T 6
_|
v
>
4
45
30
15
8
16888
START = 4588 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/5/13 Douners Grove, IIl. 68515 UNIV ROV EMI RUN 17
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 24124z
SCANS/BAND  : I
NOTES : 882,119 36MBPS
99 TEST DATE 7 Feb 2019 18:83:56 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Douners Grave, Ill. 68515 UNIV ROV ENI RN 5
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : INDUSTRIAL SCIENTIFIC
MODEL No.  : Uentis Pro 4
185 SERIAL No.  : 1683174-865
MODE : Tx @ 24128z
SCANS/BAND ¢ I
NOTES : 882.11g J6MBPS
9 TESTDATE @ 7 Feb 2819 18:59:41 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
5
£
S
3
5
@
T 60
1
o
>
|
3
45
15
8
START = 18088 FREQUENCY MHz STOP = 25088
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 10
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 24Tz
SCN/BA0 ;|
NIES  : 882.11g 36HBPS
% TEST DATE. : 29 Jon 2819 18:28:48 . LONGINOTTI
ONT. POLARLZ. : HORIZONTAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 | ! y
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 11
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 24Tz
SCN/BA0 ;|
NIES  : 882.11g 36HBPS
% TEST DATE.  : 29 Jon 2819 18:29:41 . LONGINOTTI
ONT. POLARIZ. : VERTICAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 i il
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, I11. 68515 UNIV ROV EMI RUN 56
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2437MHz
SCANS/BAND ;1
NOTES : 682,119, J6MBPS
99 TEST DATE b Feb 2819 14:84:21 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
30 ki
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 1172513 Downers Grove, Ill. 68515 UNIV ROV EMI  RUN 55
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18831Z4-885
MIDE : Tx @ 2437HHz
SCANS/BAND ;|
NOTES : 682,119, J6MBPS
99 TEST DATE  : b Feb 2819 14:81:51 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
£
~
>
35
@
o 60
|
]
S
]
a
45
39 v e
15
/]
START = 160@ FREQUENCY MHz STOP = 45808
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11725113 Douners Grove, I11. 68515 UNLV ROV EML RN 5
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18831Z4-885
MODE : Tx @ 2437MHz
SCN/BD |
NTES 862, 1lg J6PS
% TEST DATE @ 5 Feb 2819 I5:37:58 W, LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
i)
\E
>
a
o 60
|
[}
>
“
45
15
/]
100088
START = 4508 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grove, IIl. 68515 UNIV ROV EMI RUN 26
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Ventis Pro 4
165 SERIAL No.  : 16831Z4-085
MODE : Tx @ 243THHz
SCANS/BAND - |
NOTES : 682,119 J6MBPS
99 TESTDATE  : 5 Feb 2819 15:45:11 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
15
E
N
=
3
@
T 6
_|
v
>
]
3
45
30
15
8
16888
START = 4588 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/5/13 Douners Grove, IIl. 68515 UNIV ROV EMI RUN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 2437z
SCANS/BAND  : I
NOTES : 882,119 36MBPS
99 TEST DATE 7 Feb 2019 10:87:89 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Douners Grave, Ill. 68515 UNIV ROV ENI RN 7
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : INDUSTRIAL SCIENTIFIC
MODEL No.  : Uentis Pro 4
185 SERIAL No.  : 1683174-065
MODE : Tx @ 2437z
SCANS/BAND ¢ I
NOTES : 882.11g J6MBPS
9 TESTDATE @ 7 Feb 2819 11:@3:28 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
5
£
S
3
5
@
T 60
1
o
>
|
3
45
Ja
15
8
START = 18088 FREQUENCY MHz STOP = 25088
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 13
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 462tz
SCN/BA0 ;|
NIES  : 882.11g 36M8PS
% TEST DATE.  : 29 Jon 2819 19:34:89 . LONGINOTT
ONT. POLARLZ. : HORIZONTAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 id, [kt | Lkl
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 12
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 462tz
SCN/BA0 ;|
NIES  : 882.11g 36M8PS
% TEST DATE.  : 29 Jon 2819 18:31:23 . LONGINOTT
ONT. POLARIZ. : VERTICAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 b
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCV EMI RUN 57
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2462MHz
SCANS/BAND ;1
NOTES : 682,119, J6MBPS
99 TEST DATE : b Feb 2819 14:87:45 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39 i i ' | ety i
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 1172513 Downers Grove, IIl. 68515 UNIV ROV EMI RUN 58
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERTAL No.  : 18A31Z4-085
MIDE : Tx @ 24624z
SCANS/BAND ;|
NITES : 682.11g, J6MBPS
99 TEST DATE  : 6 Feb 2819 14:18:5 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
IR
3
~
>
5
@
T 68
|
]
S
]
a
45
30 i bk oAk AUl il o I
15
8
START = 10888 FREQUENCY MHz STOP = 4500
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11725113 Douners Grove, I11. 68515 UNLV ROV EML RN 27
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18831Z4-885
OOE : Tx € 2462z
SCAN/BN0 |
NIES 862, 1lg J68PS
% TEST DATE @ 5 Feb 2819 I5:55:52 . LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
i)
\E
>
a
o 60
|
[}
>
“
45
39
15
/]
100088
START = 4508 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 1172513 Downers Grove, IIl. 68515 UNIV ROV EMI RUN 28
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Ventis Pro 4
165 SERIAL No.  : 16831Z4-085
MODE : Tx @ 2462z
SCANS/BAND ¢ |
NOTES : 682,119 J6MBPS
99 TESTDATE  : 5 Feb 2819 16:84:46 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
15
£
=
@
T 6
_|
v
>
4
45
30
15
8
16888
START = 4588 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/5/13 Douners Grove, IIl. 68515 UNIV ROV EMI RUN 19
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 2462Mz
SCANS/BAND  : I
NOTES : 882,119 36MBPS
99 TEST DATE 7 Feb 2019 18:18:86 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Douners Grave, Ill. 68515 UNIV ROV ENI RN 8
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : INDUSTRIAL SCIENTIFIC
MODEL No.  : Uentis Pro 4
185 SERIAL No.  : 1683174-865
MODE : Tx @ 24624z
SCANS/BAND ¢ I
NOTES : 882.11g J6MBPS
9 TESTDATE @ 7 Feb 2819 11:@6:34 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
5
£
S
3
5
@
T 60
1
o
>
|
3
45
Ja
15
8
START = 18088 FREQUENCY MHz STOP = 25088
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ELITE ELECTRONIC ENGINEERING Inc.
Downers Grove, Ill. 68515

KA 11/25/13 UNIV RCU ENI RUN 14
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER @ INDUSTRIAL SCIENTIFIC PEAK | DETECTOR TRACE
MODEL No. : Uentis Pro 4
185 SERTAL No.  : 18831Z1-885
NODE : Tx @ 2412z
SCANS/BAND ;1
NOTES : 862.11n MCSB
) TESTDATE  : 29 Jon 2819 18:36:27 M. LONGINOTTI
ANT. POLARTZ. : HORIZONTAL
IR)
£
~
)
35
@
T 6
_
[Ty
u -
v
-
45 —— — = '
8
100
START = 38 FREQUENCY MHz

STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Downers Grave, I11. 68515 UNIV RCV ENI RN 15
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER : INDUSTRIAL SCIENTIFIC PEAK | DETECTOR TRACE
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18A31Z1-085
MODE : Tx @ 24124z
SCANS/BAND ;1
NOTES : 882.11n MCSB
99 TEST DATE  : 29 Jon 2019 18:37:36 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
£
~
2
35
@
o 60
|
]
5 -
]
a
45 — — —T -
39
15 I I
/]
100
START = 38 FREQUENCY MHz STOP = 1@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCU EMI RUN 68
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE 1 Tx @ 2412MHz
SCANS/BAND ;1
NOTES : 882.11n, HCSO
99 TEST DATE : b Feb 2819 14:17:39 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 1172513 Downers Grove, Ill. 68515 UNIV ROV EMI  RUN 59
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18831Z4-885
MIDE tTx @ 241MHz
SCANS/BAND |
NOTES : 882.11n, HCS8
99 TEST DATE  : b Feb 2819 14:14:28 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
£
~
>
35
@
o 60
|
]
S
]
a
45
39
15
/]
START = 160@ FREQUENCY MHz STOP = 45808
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11725113 Douners Grove, I11. 68515 UNLV ROV EML RN 37
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18831zw-885
MODE : Tx @ 2412MHz
SCANS/BAND |
NOTES : 882.11n, HCS8
99 TEST DATE : b Feb 2819 10:38:15 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
E
N
>
J
[27]
o 60
|
[}
>
w
|
15
/]
100088
START = 4508 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 1172513 Downers Grove, IIl. 68515 UNIV ROV EMI RUN 36
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Ventis Pro 4
165 SERIAL No.  : 168312w-005
MODE : Tx @ 24128z
SCANS/BAND ¢ |
NOTES : 862.11n, HCSA
99 TEST DATE  : b Feb 2819 18:38:21 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
15
E
N
=
3
@
T 6
_|
v
>
]
3
45
30
15
8
16888
START = 4588 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 172513 Douners Grove, Ill. 68515 UNIV RCV EMI RUN 28
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 24124z
SCANS/BAND  : I
NOTES : 862.11n NCSB
99 TEST DATE T Feb 2019 18:13:28 M. LONGINOTTL
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Downers Grove, I11. 68515 UNIV ROV ENI RUN 9
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 164312085
MODE s Tx @ 24124z
SCANS/BAND & |
NOTES : 862.11n MCSB
99 TEST DATE  : 7 Feb 2019 11:@9:48 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
15
£
N
>
5
@
o 60
|
]
S
]
a
45
15
/]
START = 18008 FREQUENCY MHz STOP = 25000
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128

185

9%

15

608

LEVEL dBuU/m

45

30

o

START = 38

ELITE ELECTRONIC ENGINEERING Inc.
Downers Grove, Ill. 68515

WAt 11/25/13 UNIV RCU ENI RWN 18
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER @ INDUSTRIAL SCIENTIFIC PEAK | DETECTOR TRACE
MODEL No. : Uentis Pro 4
SERTAL No.  : 18831Z1-885
NODE : Tx @ 243TMHz
SCANS/BAND ;1
NOTES : 862.11n MCSB
TESTDATE  : 29 Jon 2619 18:48:23 M. LONGINOTTI

ANT. POLARIZ. :

HORTZONTAL

188

FREQUENCY MHz

STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/255/13 Downers Grove, IIl. 68515 UNIV ROV ENT RUN 17
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MNUFACTLRER : INDUSTRIAL SCIENTIFIC PERK | DETECTIR TRACE
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-805
MODE : Tx € 24Tz
SCN/BA0 ;|
NIES  : 882.11n KCSB
% TEST DATE. : 29 Jon 2819 18:39:37 W. LONGINOTT
ONT. POLARIZ. : VERTICAL
i)
£
N
]
3
[24]
T 6
|
()
3 -
w
|
45 — — — =
39
15 m "
]
108
START = 30 FREQUENCY MHz STOP = |@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11/25/13 Downers Grove, I11. 68515 UNIV ROV EMI RUN 61
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2437MHz
SCANS/BAND ;1
NOTES : 882.11n, HCSO
99 TEST DATE : b Feb 2819 14:21:14 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 1172513 Downers Grove, Ill. 68515 UNIV ROV EMI RUN 62
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18831Z4-885
MIDE : Tx @ 2437HHz
SCANS/BAND ;|
NOTES : 882.11n, HCS8
99 TEST DATE  : b Feb 2819 14:24:51 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
£
~
>
35
@
o 60
|
]
S
]
a
45
39
15
/]
START = 160@ FREQUENCY MHz STOP = 45808
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wal 11725113 Douners Grove, I11. 68515 UNLV ROV EML RN 39
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18831Z4-885
MODE : Tx @ 2437MHz
SCN/BD |
NTES ;882 11n, S8
% TEST DATE @ 6 Feb 2819 18:58:31 N, LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
i)
E
N
>
J
[27]
T
|
[}
>
w
|
45
39
15
/]
100088
START = 4508 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCU EMI RUN 38
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2437MHz
SCANS/BAND ;1
NOTES : 882.11n, HCSO
99 TEST DATE : b Feb 2819 10:48:49 M. LONGINOTTI
NT. POLARIZ. : VERTICAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
10000
START = 4508 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 172513 Douners Grove, Ill. 68515 UNIV RCV EMI RUN 21
120
SPEC / TEST  : PRELIMINCRY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 2437z
SCANS/BAND  : I
NOTES : 862.11n NCSB
99 TEST DATE 71 Feb 2019 18:16:47 M. LONGINOTTL
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Douners Grave, Ill. 68515 UNIV ROV ENI RN 18
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : INDUSTRIAL SCIENTIFIC
MODEL No.  : Uentis Pro 4
185 SERIAL No.  : 1683174-065
MODE : Tx @ 2437z
SCANS/BAND ¢ I
NOTES : 882.11n MCSB
9 TESTDATE @ 7 Feb 2819 11:12:42 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
5
£
S
3
5
@
T 60
1
o
>
|
3
45
Ja
15
8
START = 18088 FREQUENCY MHz STOP = 25088
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Downers Grave, I11. 68515 UNIV RCU ENI RN 19
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER : INDUSTRIAL SCIENTIFIC PEAK | DETECTOR TRACE
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18A31Z1-085
MODE : Tx @ 2462MHz
SCANS/BAND ;1
NOTES : 882.11n MCSB
99 TEST DATE  : 29 Jon 2019 10:52:34 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
2
35
@
o 60
|
]
u -
]
a
45 — — — -
39
15 I
/]
100
START = 38 FREQUENCY MHz STOP = 1@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Downers Grave, I11. 68515 UNIV RCV ENI RN 28
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER : INDUSTRIAL SCIENTIFIC PEAK | DETECTOR TRACE
MODEL No. : Uentis Pro 4
185 SERIAL No.  : 18A31Z1-085
MODE : Tx @ 2462MHz
SCANS/BAND ;1
NOTES : 882.11n MCSB
99 TEST DATE  : 29 Jon 2019 18:53:30 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
£
~
2
35
@
o 60
|
]
5 -
]
a
45 — — —T -
39
15 J | 4 1
/]
100
START = 38 FREQUENCY MHz STOP = 1@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCU EMI RUN 64
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2462MHz
SCANS/BAND ;1
NOTES : 882.11n, HCSO
99 TEST DATE : b Feb 2819 14:33:83 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCU EMI RUN 63
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2462MHz
SCANS/BAND ;1
NOTES : 882.11n, HCSO
99 TEST DATE : b Feb 2819 14:29:88 M. LONGINOTTI
NT. POLARIZ. : VERTICAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
START = 1008 FREQUENCY MHz STOP = 4504
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCU EMI RUN 48
120
SPEC / TEST . PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx @ 2462MHz
SCANS/BAND ;1
NOTES : 882.11n, HCSO
99 TEST DATE : b Feb 2819 11:87:35 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
IR
E
N
>
J
[27]
o 60
|
(M)
>
w
|
45
39
15
]
10000
START = 4508 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
wat 1172513 Douners Grove, Ill. 68515 UNIV RCY EM RUN 41
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831Z4-085
MODE : Tx & 2462MH;
SCNS/BAD |
NOTES : 6211, HCSB
% TESTDATE @ 6 Feb 2019 11:15:68 M. LONGINOTTI
AT, POLARLZ. : UERTICAL
IR
E
N
>
J
[27]
T 6l
|
(M)
>
w
|
45
39
15
]
10000
START = 4508 FREQUENCY MHz STOP = 18@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 172513 Douners Grove, Ill. 68515 UNIV RCV EMI RUN 22
120
SPEC / TEST  : PRELIMINCRY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : INDUSTRIAL SCIENTIFIC
MODEL No. . Uentis Pro 4
185 SERIAL No.  : 18831ZU-B85
MODE : Tx @ 2462Mz
SCANS/BAND  : I
NOTES : 862.11n NCSB
99 TEST DATE 7 Feb 2019 18:19:39 M. LONGINOTTL
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
J
[27]
o 60
|
(M)
>
w
|
45
15
]
START = 18008 FREQUENCY MHz STOP = 25000
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAt 11/25/13 Douners Grave, Ill. 68515 UNIV ROV ENI RN 11
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : INDUSTRIAL SCIENTIFIC
MODEL No.  : Uentis Pro 4
185 SERIAL No.  : 1683174-865
MODE : Tx @ 24624z
SCANS/BAND ¢ I
NOTES : 882.11n MCSB
9 TESTDATE @ 7 Feb 2819 11:15:49 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
5
£
S
3
5
@
T 60
1
o
>
|
3
45
Ja
15
8
START = 18088 FREQUENCY MHz STOP = 25088
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=
5

Manufacturer
Test Item
Model No.
Serial No.

Test Mode
Test Performed
Test Date

In band Peak

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11b, 1Mbps, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2412.975000 7.7
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2395.975000 -37.1 24.7 -12.3 | PASS
2396.975000 -37.6 25.3 -12.3 | PASS
2397.025000 -37.8 254 -12.3 | PASS
2396.475000 -37.8 254 -12.3 | PASS
2396.025000 -37.8 25.5 -12.3 | PASS
2396.525000 -37.9 25.6 -12.3 | PASS
2397.975000 -38.2 25.8 -12.3 | PASS
2398.025000 -38.3 26.0 -12.3 | PASS
2395.925000 -38.6 26.3 -12.3 | PASS
2396.075000 -38.7 26.4 -12.3 | PASS
2396.925000 -39.0 26.6 -12.3 | PASS
2398.975000 -39.0 26.7 -12.3 | PASS
2399.025000 -39.2 26.8 -12.3 | PASS
2396.425000 -39.2 26.8 -12.3 | PASS
2397.925000 -39.3 27.0 -12.3 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420 2460 2483.5

Frequency in MHz

2440

Fail
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Elite

Manufacturer
Test Item
Model No.
Serial No.

Test Mode
Test Performed
Test Date

In band Peak

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11b, 2Mbps, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2411.125000 6.2
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2398.125000 -35.3 215 -13.8 | PASS
2397.975000 -35.3 215 -13.8 | PASS
2396.975000 -35.4 21.6 -13.8 | PASS
2398.075000 -35.4 21.6 -13.8 | PASS
2397.025000 -35.5 21.7 -13.8 | PASS
2396.175000 -35.5 21.7 -13.8 | PASS
2396.925000 -35.5 21.7 -13.8 | PASS
2398.025000 -35.6 21.8 -13.8 | PASS
2397.925000 -35.8 22.0 -13.8 | PASS
2396.125000 -35.8 22.0 -13.8 | PASS
2398.175000 -35.8 22.0 -13.8 | PASS
2396.075000 -35.8 22.0 -13.8 | PASS
2396.475000 -35.9 221 -13.8 | PASS
2396.625000 -35.9 221 -13.8 | PASS
2395.975000 -35.9 222 -13.8 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420 2460 2483.5

Frequency in MHz

2440

Fail
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Elite

Manufacturer
Test Item
Model No.
Serial No.

Test Mode
Test Performed
Test Date

In band Peak

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11b, 5.5Mbps, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2410.775000 8.0
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.775000 -29.0 171 -12.0 | PASS
2399.725000 -29.1 171 -12.0 | PASS
2396.975000 -29.7 17.7 -12.0 | PASS
2397.025000 -29.8 17.8 -12.0 | PASS
2399.825000 -30.4 18.4 -12.0 | PASS
2396.925000 -30.4 18.4 -12.0 | PASS
2397.975000 -30.4 18.4 -12.0 | PASS
2398.025000 -30.6 18.6 -12.0 | PASS
2399.675000 -30.7 18.7 -12.0 | PASS
2399.125000 -30.8 18.8 -12.0 | PASS
2398.525000 -31.0 19.0 -12.0 | PASS
2399.075000 -31.0 19.0 -12.0 | PASS
2399.225000 -31.1 19.1 -12.0 | PASS
2398.475000 -31.1 19.1 -12.0 | PASS
2397.525000 -31.1 19.2 -12.0 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420 2440 2460 2483.5

Frequency in MHz

Fail
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Elite

Manufacturer
Test Item
Model No.
Serial No.

Test Mode
Test Performed
Test Date

In band Peak

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11b, 11Mbps, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2412.975000 6.3
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2396.975000 -29.5 15.9 -13.7 | PASS
2397.025000 -29.7 16.1 -13.7 | PASS
2397.975000 -30.0 16.3 -13.7 | PASS
2398.025000 -30.1 16.4 -13.7 | PASS
2396.925000 -30.2 16.5 -13.7 | PASS
2398.775000 -30.4 16.7 -13.7 | PASS
2398.825000 -30.7 17.0 -13.7 | PASS
2397.925000 -30.8 17.2 -13.7 | PASS
2398.525000 -31.0 17.3 -13.7 | PASS
2397.075000 -31.1 17.4 -13.7 | PASS
2397.175000 -31.2 17.6 -13.7 | PASS
2397.525000 -31.3 17.6 -13.7 | PASS
2398.475000 -31.3 17.6 -13.7 | PASS
2398.575000 -31.3 17.6 -13.7 | PASS
2397.575000 -31.4 17.7 -13.7 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420 2440 2460 2483.5

Frequency in MHz

Fail
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Elite

Manufacturer

Test Item
Model No
Serial No.

Test Mode

Test Performed

Test Date

In band Peak

: Industrial Scientific Corporation
: Gas Monitor
: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11g, 6Mbps, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2414.475000 2.6
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2398.225000 -20.9 3.5 -17.4 | PASS
2398.275000 -21.3 3.9 -17.4 | PASS
2398.175000 -21.5 4.1 -17.4 | PASS
2398.325000 -23.0 5.6 -17.4 | PASS
2398.125000 -23.7 6.3 -17.4 | PASS
2398.375000 -27.4 10.0 -17.4 | PASS
2398.075000 -27.6 10.2 -17.4 | PASS
2395.725000 -28.7 11.3 -17.4 | PASS
2395.775000 -28.9 11.5 -17.4 | PASS
2399.775000 -29.0 11.6 -17.4 | PASS
2399.725000 -29.1 11.7 -17.4 | PASS
2399.125000 -29.2 11.8 -17.4 | PASS
2399.225000 -29.4 12.0 -17.4 | PASS
2395.675000 -29.5 121 -17.4 | PASS
2399.425000 -29.7 12.3 -17.4 | PASS
5__

01

-101

-207

-307

Level in dBm

-401

-507

-60T
} } } } }
2310 2320 2340 2360
Limit Sum Level

X

2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Fail
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Elite

Manufacturer

Test Item
Model No
Serial No.

Test Mode

Test Performed

Test Date

In band Peak

: Industrial Scientific Corporation
: Gas Monitor
: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11g, 9Mbps, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2414.475000 2.8
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2398.175000 -22.5 5.3 -17.2 | PASS
2398.225000 -22.5 5.3 -17.2 | PASS
2398.125000 -23.5 6.4 -17.2 | PASS
2398.275000 -24.5 7.3 -17.2 | PASS
2398.075000 -26.8 9.6 -17.2 | PASS
2398.325000 -28.5 11.3 -17.2 | PASS
2399.125000 -29.8 12.6 -17.2 | PASS
2399.175000 -30.2 13.0 -17.2 | PASS
2399.775000 -30.3 13.1 -17.2 | PASS
2399.725000 -30.5 134 -17.2 | PASS
2399.675000 -30.6 13.4 -17.2 | PASS
2399.475000 -30.9 13.7 -17.2 | PASS
2398.525000 -30.9 13.7 -17.2 | PASS
2399.525000 -31.0 13.8 -17.2 | PASS
2398.675000 -31.0 13.8 -17.2 | PASS

51
01

-101

-207

-307

Level in dBm

-401

-507

-60T
} } } } }
2310 2320 2340 2360
Limit Sum Level

2380 2400 2420 2440 2460 2483.5

X

Frequency in MHz

Fail
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Elite

Manufacturer
Test Item
Model No.
Serial No.

Test Mode
Test Performed
Test Date

In band Peak

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11g, 12Mbps, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2414.475000 2.8
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2398.225000 -21.0 3.8 -17.2 | PASS
2398.175000 -21.4 4.2 -17.2 | PASS
2398.275000 -21.7 4.5 -17.2 | PASS
2398.125000 -23.8 6.6 -17.2 | PASS
2398.325000 -24.0 6.8 -17.2 | PASS
2399.475000 -27.9 10.7 -17.2 | PASS
2399.525000 -27.9 10.7 -17.2 | PASS
2398.075000 -28.4 11.2 -17.2 | PASS
2396.925000 -28.4 11.2 -17.2 | PASS
2399.725000 -28.5 11.3 -17.2 | PASS
2396.875000 -28.6 11.4 -17.2 | PASS
2399.675000 -28.6 11.4 -17.2 | PASS
2399.425000 -29.2 12.0 -17.2 | PASS
2398.375000 -29.3 12.1 -17.2 | PASS
2399.575000 -29.4 12.2 -17.2 | PASS
5__
O_
-107
& 201
©
= 301
o 4
3
- -401
-501
-607
} } } } } } } } } } } } } } } } —
2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz
Limit Sum Level X Fail
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Elite

Manufacturer : Industrial Scientific Corporation

Test Item : Gas Monitor

Model No. : Ventis Pro 4 and Ventis Pro 5

Serial No. : WiFi Board Unit #2

Test Mode : Transmit at 2412MHz, 802.11g, 18Mbps, power setting = 0
Test Performed : Low Band Edge

Test Date : January 14, 2019

In band Peak

Frequency Level
(MHz) (dBm)
2414.475000 3.0
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2398.225000 -22.0 4.9 -17.0 | PASS
2398.175000 -22.0 5.0 -17.0 | PASS
2398.125000 -23.3 6.2 -17.0 | PASS
2398.275000 -23.7 6.7 -17.0 | PASS
2398.075000 -25.9 8.9 -17.0 | PASS
2398.325000 -27.4 10.4 -17.0 | PASS
2397.075000 -27.9 10.9 -17.0 | PASS
2397.025000 -28.0 11.0 -17.0 | PASS
2399.775000 -28.6 11.6 -17.0 | PASS
2399.725000 -28.7 11.7 -17.0 | PASS
2397.125000 -28.7 11.7 -17.0 | PASS
2399.825000 -28.8 11.8 -17.0 | PASS
2396.975000 -29.4 124 -17.0 | PASS
2399.975000 -29.4 124 -17.0 | PASS
2399.675000 -29.7 12.7 -17.0 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5

Frequency in MHz

Limit Sum Level X Fail
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation

Test Item : Gas Monitor

Model No. : Ventis Pro 4 and Ventis Pro 5

Serial No. : WiFi Board Unit #2

Test Mode : Transmit at 2412MHz, 802.11g, 24Mbps, power setting = 0
Test Performed : Low Band Edge

Test Date : January 14, 2019

In band Peak

Frequency Level
(MHz) (dBm)
2414.475000 1.8
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.825000 -27.2 9.0 -18.2 | PASS
2399.775000 -27.4 9.2 -18.2 | PASS
2399.875000 -28.1 9.9 -18.2 | PASS
2399.525000 -28.2 10.0 -18.2 | PASS
2399.475000 -28.3 10.1 -18.2 | PASS
2399.225000 -28.8 10.6 -18.2 | PASS
2399.275000 -28.9 10.7 -18.2 | PASS
2399.325000 -29.2 11.0 -18.2 | PASS
2399.725000 -29.4 11.2 -18.2 | PASS
2399.175000 -29.5 11.3 -18.2 | PASS
2399.125000 -29.6 11.4 -18.2 | PASS
2398.275000 -29.7 11.5 -18.2 | PASS
2398.325000 -29.9 11.7 -18.2 | PASS
2399.025000 -30.0 11.8 -18.2 | PASS
2399.925000 -30.1 11.9 -18.2 | PASS
5__
O_

-107

-201

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail
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Engineering Test Report No. 1803247-01

Elite

Manufacturer : Industrial Scientific Corporation

Test Item : Gas Monitor

Model No. : Ventis Pro 4 and Ventis Pro 5

Serial No. : WiFi Board Unit #2

Test Mode : Transmit at 2412MHz, 802.11g, 36Mbps, power setting = 0
Test Performed : Low Band Edge

Test Date : January 14, 2019

In band Peak

Frequency Level
(MHz) (dBm)
2414.475000 1.8
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.775000 -28.3 10.1 -18.2 | PASS
2397.875000 -28.8 10.6 -18.2 | PASS
2398.825000 -28.9 10.7 -18.2 | PASS
2397.925000 -29.0 10.8 -18.2 | PASS
2399.225000 -29.1 10.9 -18.2 | PASS
2399.825000 -29.2 11.0 -18.2 | PASS
2398.875000 -29.2 11.0 -18.2 | PASS
2399.975000 -29.3 11.1 -18.2 | PASS
2399.475000 -29.3 111 -18.2 | PASS
2399.725000 -29.3 111 -18.2 | PASS
2399.425000 -29.4 11.2 -18.2 | PASS
2398.225000 -29.6 11.4 -18.2 | PASS
2397.825000 -29.6 11.4 -18.2 | PASS
2398.775000 -29.6 11.4 -18.2 | PASS
2398.275000 -29.7 11.5 -18.2 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail
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Engineering Test Report No. 1803247-01

Elite

Manufacturer

Test Item
Model No
Serial No.

Test Mode

Test Performed

Test Date

In band Peak

: Industrial Scientific Corporation
: Gas Monitor
: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11g, 48Mbps, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2414.475000 1.8
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.925000 -29.3 11.0 -18.2 | PASS
2399.975000 -29.4 11.1 -18.2 | PASS
2399.875000 -29.8 11.5 -18.2 | PASS
2399.225000 -30.0 11.7 -18.2 | PASS
2399.275000 -30.1 11.8 -18.2 | PASS
2399.175000 -30.2 11.9 -18.2 | PASS
2399.825000 -30.5 12.3 -18.2 | PASS
2399.475000 -30.9 12.6 -18.2 | PASS
2398.775000 -31.0 12.8 -18.2 | PASS
2399.525000 -31.2 13.0 -18.2 | PASS
2399.775000 -31.4 13.2 -18.2 | PASS
2398.725000 -31.4 13.2 -18.2 | PASS
2399.375000 -31.9 13.6 -18.2 | PASS
2398.325000 -31.9 13.6 -18.2 | PASS
2399.425000 -31.9 13.6 -18.2 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380 2400 2420 2440 2460 2483.5

X

Frequency in MHz

Fail
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Elite

Manufacturer
Test Item
Model No.
Serial No.

Test Mode
Test Performed
Test Date

In band Peak

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11g, 54Mbps, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2414.475000 1.8
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.575000 -29.8 11.6 -18.2 | PASS
2399.525000 -30.0 11.8 -18.2 | PASS
2399.675000 -30.4 12.2 -18.2 | PASS
2399.725000 -30.6 124 -18.2 | PASS
2399.625000 -30.8 12.6 -18.2 | PASS
2397.375000 -30.8 12.6 -18.2 | PASS
2397.425000 -30.9 12.7 -18.2 | PASS
2398.875000 -31.1 12.9 -18.2 | PASS
2398.925000 -31.2 13.0 -18.2 | PASS
2398.825000 -31.2 13.0 -18.2 | PASS
2398.975000 -31.3 131 -18.2 | PASS
2399.475000 -31.6 134 -18.2 | PASS
2399.825000 -31.6 134 -18.2 | PASS
2399.875000 -31.6 13.4 -18.2 | PASS
2399.125000 -31.7 13.5 -18.2 | PASS

51
0_

-107

-201

-301

Level in dBm

-407
-50-

-60

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420 2440 2460 2483.5

Frequency in MHz

Fail
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Elite

Manufacturer

Test Item
Model No
Serial No.

Test Mode

Test Performed

Test Date

In band Peak

: Industrial Scientific Corporation
: Gas Monitor
: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11n, MCSO0, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2414.475000 2.6
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.325000 -27.4 10.0 -17.4 | PASS
2399.375000 -27.6 10.3 -17.4 | PASS
2399.175000 -27.9 10.6 -17.4 | PASS
2399.225000 -28.3 11.0 -17.4 | PASS
2399.825000 -28.5 111 -17.4 | PASS
2399.875000 -28.5 11.2 -17.4 | PASS
2399.725000 -28.6 11.2 -17.4 | PASS
2399.775000 -28.8 11.4 -17.4 | PASS
2399.975000 -28.8 11.4 -17.4 | PASS
2395.775000 -29.0 11.6 -17.4 | PASS
2395.725000 -29.2 11.8 -17.4 | PASS
2399.275000 -29.2 11.8 -17.4 | PASS
2399.475000 -29.4 12.0 -17.4 | PASS
2399.125000 -29.5 121 -17.4 | PASS
2399.425000 -29.7 12.4 -17.4 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380 2400 2420 2440 2460 2483.5

X

Frequency in MHz

Fail
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Elite

Manufacturer

Test Item
Model No
Serial No.

Test Mode

Test Performed

Test Date

In band Peak

: Industrial Scientific Corporation
: Gas Monitor
: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11n, MCS1, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2414.475000 2.8
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.525000 -17.9 0.7 -17.2 | PASS
2399.475000 -17.9 0.8 -17.2 | PASS
2399.575000 -19.1 2.0 -17.2 | PASS
2399.425000 -19.5 24 -17.2 | PASS
2399.625000 -20.1 3.0 -17.2 | PASS
2398.225000 -20.7 35 -17.2 | PASS
2398.175000 -21.1 3.9 -17.2 | PASS
2398.275000 -21.2 4.0 -17.2 | PASS
2398.325000 -21.7 4.5 -17.2 | PASS
2399.675000 -22.5 5.3 -17.2 | PASS
2399.375000 -23.4 6.3 -17.2 | PASS
2398.125000 -23.7 6.5 -17.2 | PASS
2398.375000 -23.9 6.8 -17.2 | PASS
2399.725000 -28.2 11.1 -17.2 | PASS
2395.725000 -28.4 11.2 -17.2 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380 2400 2420 2440 2460 2483.5

X

Frequency in MHz

Fail
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item
Model No.
Serial No.

Test Mode
Test Performed
Test Date

In band Peak

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11n, MCS2, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2414.475000 24
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.525000 -18.7 1.1 -17.6 | PASS
2399.575000 -18.8 1.1 -17.6 | PASS
2399.475000 -19.7 2.1 -17.6 | PASS
2399.625000 -19.9 2.3 -17.6 | PASS
2399.425000 -23.1 55 -17.6 | PASS
2399.675000 -23.6 6.0 -17.6 | PASS
2399.375000 -28.6 11.0 -17.6 | PASS
2399.975000 -29.0 11.4 -17.6 | PASS
2399.725000 -29.1 11.5 -17.6 | PASS
2399.775000 -29.6 12.0 -17.6 | PASS
2399.825000 -30.0 124 -17.6 | PASS
2399.275000 -30.2 12.6 -17.6 | PASS
2399.325000 -30.4 12.8 -17.6 | PASS
2399.225000 -30.8 13.2 -17.6 | PASS
2398.075000 -30.8 13.2 -17.6 | PASS
5__
O_
-101
5 -201
©
= 301
()
o
— -407
-501
-601
t t t t t t t t t t t t t t —
2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz
Limit Sum Level X Fail
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Engineering Test Report No. 1803247-01

Elite

Manufacturer : Industrial Scientific Corporation

Test Item : Gas Monitor

Model No. : Ventis Pro 4 and Ventis Pro 5

Serial No. : WiFi Board Unit #2

Test Mode : Transmit at 2412MHz, 802.11n, MCS3, power setting = 0
Test Performed : Low Band Edge

Test Date : January 14, 2019

In band Peak

Frequency Level

(MHz) (dBm)

2414.475000 1.1

Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.625000 -28.2 9.4 -18.9 | PASS
2399.575000 -28.2 9.4 -18.9 | PASS
2399.975000 -28.4 9.5 -18.9 | PASS
2398.575000 -28.6 9.7 -18.9 | PASS
2399.825000 -28.6 9.7 -18.9 | PASS
2399.725000 -28.6 9.8 -18.9 | PASS
2398.625000 -28.7 9.8 -18.9 | PASS
2398.825000 -28.7 9.8 -18.9 | PASS
2399.775000 -28.7 9.9 -18.9 | PASS
2399.875000 -28.7 9.9 -18.9 | PASS
2399.175000 -28.8 10.0 -18.9 | PASS
2399.075000 -28.9 10.1 -18.9 | PASS
2399.125000 -29.1 10.2 -18.9 | PASS
2398.875000 -29.2 10.4 -18.9 | PASS
2399.675000 -29.5 10.6 -18.9 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5

Frequency in MHz

Limit Sum Level X Fail
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item
Model No.
Serial No.

Test Mode
Test Performed
Test Date

In band Peak

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11n, MCS4, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level

(MHz) (dBm)

2414.475000 1.1

Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.925000 -27.3 8.5 -18.9 | PASS
2399.975000 -27.4 8.6 -18.9 | PASS
2399.875000 -28.4 9.6 -18.9 | PASS
2399.825000 -29.1 10.2 -18.9 | PASS
2399.675000 -29.8 10.9 -18.9 | PASS
2399.475000 -29.8 10.9 -18.9 | PASS
2399.625000 -29.9 11.0 -18.9 | PASS
2399.525000 -29.9 11.1 -18.9 | PASS
2399.775000 -30.1 11.2 -18.9 | PASS
2399.225000 -30.4 11.6 -18.9 | PASS
2399.425000 -30.4 11.6 -18.9 | PASS
2398.425000 -30.5 11.6 -18.9 | PASS
2399.575000 -30.5 11.6 -18.9 | PASS
2398.375000 -30.5 11.7 -18.9 | PASS
2399.175000 -30.7 11.8 -18.9 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

2440 2460

Fail

Page 286 of 355



Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item
Model No.
Serial No.

Test Mode
Test Performed
Test Date

In band Peak

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11n, MCS5, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level
(MHz) (dBm)
2414.475000 1.2
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.475000 -28.3 9.5 -18.8 | PASS
2399.425000 -28.4 9.5 -18.8 | PASS
2399.825000 -29.1 10.3 -18.8 | PASS
2399.775000 -29.2 10.4 -18.8 | PASS
2399.575000 -29.9 11.0 -18.8 | PASS
2399.525000 -29.9 11.0 -18.8 | PASS
2399.925000 -30.0 11.1 -18.8 | PASS
2399.975000 -30.0 11.2 -18.8 | PASS
2399.675000 -30.0 11.2 -18.8 | PASS
2399.875000 -30.1 11.3 -18.8 | PASS
2399.625000 -30.1 11.3 -18.8 | PASS
2399.725000 -30.5 11.7 -18.8 | PASS
2398.675000 -30.8 12.0 -18.8 | PASS
2399.375000 -31.0 12.2 -18.8 | PASS
2398.625000 -31.1 12.2 -18.8 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

2440 2460 2483.5

Fail
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Engineering Test Report No. 1803247-01

Elite

Manufacturer

Test Item

Model No.

Serial No

Test Mode

Test Performed

Test Date

In band Peak

: Industrial Scientific Corporation
: Gas Monitor
: Ventis Pro 4 and Ventis Pro 5

: WiFi Board Unit #2

: Transmit at 2412MHz, 802.11n, MCS6, power setting = 0
: Low Band Edge

: January 14, 2019

Frequency Level

(MHz) (dBm)

2414.475000 1.1

Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.775000 -28.1 9.2 -18.9 | PASS
2399.525000 -28.1 9.3 -18.9 | PASS
2399.825000 -28.2 9.4 -18.9 | PASS
2399.475000 -28.5 9.6 -18.9 | PASS
2399.575000 -28.6 9.7 -18.9 | PASS
2399.175000 -28.8 9.9 -18.9 | PASS
2399.225000 -29.3 10.5 -18.9 | PASS
2399.125000 -29.3 10.5 -18.9 | PASS
2399.675000 -29.5 10.6 -18.9 | PASS
2399.975000 -29.7 10.8 -18.9 | PASS
2399.875000 -29.9 111 -18.9 | PASS
2399.425000 -29.9 111 -18.9 | PASS
2399.925000 -30.0 11.1 -18.9 | PASS
2399.625000 -30.1 11.2 -18.9 | PASS
2399.375000 -30.3 11.5 -18.9 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380 2400 2420 2440 2460 2483.5

X

Frequency in MHz

Fail
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Engineering Test Report No. 1803247-01

Elite

Manufacturer : Industrial Scientific Corporation

Test Item : Gas Monitor

Model No. : Ventis Pro 4 and Ventis Pro 5

Serial No. : WiFi Board Unit #2

Test Mode : Transmit at 2412MHz, 802.11n, MCS7, power setting = 0
Test Performed : Low Band Edge

Test Date : January 14, 2019

In band Peak

Frequency Level
(MHz) (dBm)
2414.475000 0.2
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.825000 -28.4 8.6 -19.8 | PASS
2399.875000 -28.8 9.1 -19.8 | PASS
2399.775000 -29.6 9.8 -19.8 | PASS
2398.975000 -30.9 11.2 -19.8 | PASS
2399.025000 -31.1 11.3 -19.8 | PASS
2399.425000 -31.6 11.8 -19.8 | PASS
2399.475000 -31.8 12.0 -19.8 | PASS
2399.675000 -31.9 12.1 -19.8 | PASS
2399.725000 -32.2 12.4 -19.8 | PASS
2399.625000 -32.2 12.4 -19.8 | PASS
2399.925000 -32.6 12.9 -19.8 | PASS
2399.975000 -32.9 131 -19.8 | PASS
2399.175000 -32.9 13.2 -19.8 | PASS
2399.375000 -33.0 13.2 -19.8 | PASS
2399.125000 -33.0 13.2 -19.8 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail

Page 289 of 355



~y

Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item

Model No.

Serial No.

Mode

Test Specification
Date

Test Distance
Notes

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 5

: 18103FE-007

: Transmit at 2462MHz, 802.11b 5.5Mbps, power = 0

: FCC-15.247, RSS-247 Peak Radiated Emissions at High Band Edge
: January 17, 2019

: 3 meters

: Peak Detector with 1MHz Resolution Bandwidth

Peak Peak | Peak
Meter CBL | Ant Pre Total Total Limit
Freq. Ant | Reading Fac Fac | Amp | dBuV/m | uV/m | uV/m | Margin
MHz Pol (dBuV) | Ambient | (dB) | (dB) | (dB) at3m |at3m | at3m | (dB)
2483.50 H 22.9 2.7 | 33.6 0.0 59.2 913.2 | 5000.0 | -14.8
2483.50 V 23.3 2.7 | 33.6 0.0 59.6 956.2 | 5000.0 | -14.4

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp
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Engineering Test Report No. 1803247-01

Manufacturer

Test Item
Model No.
Serial No.
Mode

Test Specification

Date

Test Distance

: Industrial Scientific Corporation
: Gas Monitor

: Ventis Pro 5

: 18103FE-007
: Transmit at 2462MHz, 802.11b 5.5Mbps, power = 0
: FCC-15.247, RSS-247 Average Radiated Emissions at High Band Edge
: January 17, 2019
: 3 meters

Notes : Average Detector with 1MHz Resolution Bandwidth
Average | Average | Average
Meter CBL Ant Pre | Duty Total Total Limit
Freq. Ant | Reading Fac Fac | Amp | Cycle | dBuV/m uV/m uV/m Margin
MHz Pol (dBuV) | Ambient | (dB) (dB) | (dB) | (dB) at 3m at3m at3m (dB)
2483.50 H 8.6 2.7 336 | 0.0 0.8 45.7 193.0 500.0 -8.3
2483.50 Vv 9.1 2.7 33.6 | 0.0 0.8 46.2 204.4 500.0 -7.8

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp + Duty Cycle
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test Item

Model No.

Serial No.

Mode

Test Specification
Date

Test Distance
Notes

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 5

: 18103FE-007

: Transmit at 2462MHz, 802.11g 36Mbps, power = 0

: FCC-15.247, RSS-247 Peak Radiated Emissions at High Band Edge
: January 17, 2019

: 3 meters

: Peak Detector with 1MHz Resolution Bandwidth

Peak Peak | Peak
Meter CBL | Ant Pre Total Total Limit
Freq. Ant | Reading Fac Fac | Amp | dBuV/m | uV/m | uV/m | Margin
MHz Pol (dBuV) | Ambient | (dB) | (dB) | (dB) at3m |at3m | at3m | (dB)
2483.50 H 22.5 2.7 | 33.6 0.0 58.8 872.1 | 5000.0 | -15.2
2483.50 V 20.9 2.7 | 33.6 0.0 57.2 725.4 | 5000.0 | -16.8

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp
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Manufacturer

Test Item
Model No.
Serial No.
Mode

Test Specification

Date

Test Distance

: Industrial Scientific Corporation
: Gas Monitor

: Ventis Pro 5

: 18103FE-007
: Transmit at 2462MHz, 802.11g 36Mbps, power = 0
: FCC-15.247, RSS-247 Average Radiated Emissions at High Band Edge
: January 17, 2019
: 3 meters

Notes : Average Detector with 1MHz Resolution Bandwidth
Average | Average | Average
Meter CBL Ant Pre | Duty Total Total Limit
Freq. Ant | Reading Fac Fac | Amp | Cycle | dBuV/m uV/m uV/m Margin
MHz Pol (dBuV) | Ambient | (dB) (dB) | (dB) | (dB) at 3m at3m at3m (dB)
2483.50 H 2.8 2.7 336 | 0.0 6.6 45.7 193.0 500.0 -8.3
2483.50 Vv 24 2.7 33.6 | 0.0 6.6 45.3 184.3 500.0 -8.7

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp + Duty Cycle
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Engineering Test Report No. 1803247-01

Elite

Manufacturer
Test ltem

Model No.

Serial No.

Mode

Test Specification
Date

Test Distance
Notes

: Industrial Scientific Corporation

: Gas Monitor

: Ventis Pro 5

: 18103FE-007

: Transmit at 2462MHz, 802.11n MCSO0, power = 0

: FCC-15.247, RSS-247 Peak Radiated Emissions at High Band Edge
: January 17, 2019

: 3 meters

: Peak Detector with 1MHz Resolution Bandwidth

Peak Peak Peak
Meter CBL | Ant Pre Total Total Limit
Freq. Ant | Reading Fac | Fac | Amp | dBuV/m | uV/m uV/m | Margin
MHz Pol (dBuV) | Ambient | (dB) | (dB) | (dB) at3m | at3m | at3m | (dB)
2483.50 H 33.7 2.7 | 33.6 0.0 70.0 3166.4 | 5000.0 | -4.0
2483.50 V 32.1 2.7 | 33.6 0.0 68.4 2633.7 | 5000.0 | -5.6

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp
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Manufacturer

Test Item
Model No.
Serial No.
Mode

Test Specification

Date

Test Distance

: Industrial Scientific Corporation
: Gas Monitor

: Ventis Pro 5

: 18103FE-007
: Transmit at 2462MHz, 802.11n MCSO0, power = 0
: FCC-15.247, RSS-247 Average Radiated Emissions at High Band Edge
: January 17, 2019
: 3 meters

Notes : Average Detector with 1MHz Resolution Bandwidth
Average | Average | Average
Meter CBL Ant Pre | Duty Total Total Limit
Freq. Ant | Reading Fac Fac | Amp | Cycle | dBuV/m uV/m uV/m Margin
MHz Pol (dBuV) | Ambient | (dB) (dB) | (dB) | (dB) at 3m at3m at3m (dB)
2483.50 H 13.5 2.7 336 | 0.0 0.7 50.5 333.5 500.0 -3.5
2483.50 Vv 11.9 2.7 33.6 | 0.0 0.7 48.9 2774 500.0 -5.1

Total (dBuV/m) = Meter Reading + CBL FAC + Ant Fac + Pre Amp + Duty Cycle
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11b, 1Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2412.000000 2412.975000 | 6.898 100 8.0 | PASS

Level in dBm

Limit

2405 2410 2415 2420
Frequency in MHz

Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11b, 1Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2437.975000 | 7.142 100 8.0 | PASS
101

AN
<

Level in dBm
¥
<

2422 2425

Limit

2430 2435 2440 2445
Frequency in MHz

Sum Level ® PSD
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Manufacturer : Industrial Scientific Corporation
Test ltem : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11b, 1Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2460.975000 | 7.585 100 8.0 | PASS

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11b, 2Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2412.000000 2411.125000 | 5.413 100 8.0 | PASS
10T

AN
2

Level in dBm

Limit

2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level ¢ PsD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11b, 2Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2437.000000 2437.625000 | 5.821 100 8.0 | PASS
10T

AN
<

[N
2

Level in dBm

&
2

A
2

2422

Limit

2425

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11b, 2Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2462.000000 2462.625000 | 6.323 100 8.0 | PASS
10T

AN
<

Level in dBm

2447

Limit

2450

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11b, 5.5Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2412.000000 2410.775000 | 7.156 100 8.0 | PASS

Level in dBm

2397 2400

Limit

2405 2410 2415 2420 2425 2427
Frequency in MHz

Sum Level ® PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11b, 5.5Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2435.775000 | 7.604 100 8.0 | PASS

Level in dBm

2422 2425

Limit

2430 2435 2440 2445
Frequency in MHz

Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11b, 5.5Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2460.734750 | -8.294 3 8.0 | PASS
10

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11b, 11Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2412.000000 2412.975000 | 5.343 100 8.0 | PASS

Level in dBm

2397 2400

Limit

2405 2410 2415 2420
Frequency in MHz

Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test ltem : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11b, 11Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2437.975000 | 5.822 100 8.0 | PASS
10T
0_

& 101
© -
£
T>> -207
3 i

-301

-401

2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Limit Sum Level * PSD
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Manufacturer : Industrial Scientific Corporation
Test ltem : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11b, 11Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2462.000000 2460.975000 | 6.364 100 8.0 | PASS
10T
0_

& 101
© -
£
T>> -201
3 i

-307

-401

2447 2450 2455 2460 2465 2470 2475 2477
Frequency in MHz
Limit Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11g, 6Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2412.000000 2413.275000 | 1.562 100 8.0 | PASS
10T

Level in dBm

Limit

2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11g, 6Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2438.275000 | 5.867 100 8.0 | PASS
20T

Level in dBm

2422

Limit

2425

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11g, 6Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2463.275000 | 2.193 100 8.0 | PASS
10T

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11g, 9Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2412.000000 2413.275000 | 1.834 100 8.0 | PASS
10T

Level in dBm

2397

Limit

2400

2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11g, 9Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2439.475000 | 6.054 100 8.0 | PASS
20T

Level in dBm

Limit

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11g, 9Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2463.275000 | 2.290 100 8.0 | PASS
10T

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11g, 12Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2412.000000 2413.275000 | 1.811 100 8.0 | PASS
10T

Level in dBm

2397

Limit

2400

2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11g, 12Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2438.275000 | 5.615 100 8.0 | PASS
20T

Level in dBm

Limit

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11g, 12Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2463.275000 | 2.410 100 8.0 | PASS
10T

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11g, 18Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2412.000000 2413.275000 | 1.911 100 8.0 | PASS
10T

Level in dBm

2397

Limit

2400

2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11g, 18Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2439.475000 | 5.728 100 8.0 | PASS
20T

Level in dBm

2422

Limit

2425

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11g, 18Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2460.725000 | 2.437 100 8.0 | PASS
10T

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD

Page 319 of 355



2}

Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11g, 24Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | 0.477 100 8.0 | PASS
10T

Level in dBm

2397

Limit

2400

2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11g, 24Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2439.475000 | 2.954 100 8.0 | PASS
15T
10T

Level in dBm

2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz

Sum Level L 2 PSD

Limit
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11g, 24Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2455.725000 | 1.193 100 8.0 | PASS
10T

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11g, 36Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | 0.473 100 8.0 | PASS
10T

Level in dBm

Limit

2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11g, 36Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2439.475000 | 3.023 100 8.0 | PASS

Level in dBm

2422 2425

Limit

2430 2435 2440 2445
Frequency in MHz

Sum Level ® PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11g, 36Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2456.975000 | 1.188 100 8.0 | PASS
10T

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11g, 48Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | 0.450 100 8.0 | PASS
10T

Level in dBm

2397

Limit

2400

2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11g, 48Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2437.000000 2439.475000 | 1.208 100 8.0 | PASS
10T

Level in dBm

Limit

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11g, 48Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2462.000000 2455.725000 | 1.199 100 8.0 | PASS
10T

Level in dBm

2447

Limit

2450

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11g, 54Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | 0.433 100 8.0 | PASS
10T
O_

5 -10
-O -
S
S -201
3 i

-307

-401

2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Limit Sum Level ¢ PsD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11g, 54Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2437.000000 2439.475000 | 1.234 100 8.0 | PASS
10T

Level in dBm

Limit

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11g, 54Mbps, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2455.725000 | 1.198 100 8.0 | PASS
10T

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11n, MCSO0, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | 1.612 100 8.0 | PASS
10T

Level in dBm

2397

Limit

2400

2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11n, MCSO0, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2438.275000 | 5.429 100 8.0 | PASS
20T

Level in dBm

Limit

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11n, MCSO0, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2463.275000 | 2.104 100 8.0 | PASS
10T

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11n, MCS1, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | 1.756 100 8.0 | PASS
10T

Level in dBm

Limit

2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11n, MCS1, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2438.275000 | 5.607 100 8.0 | PASS
20T

Level in dBm

Limit

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11n, MCS1, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2463.275000 | 2.388 100 8.0 | PASS
10T

Level in dBm

Limit

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11n, MCS2, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | 1.377 100 8.0 | PASS
10T

Level in dBm

Limit

2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01
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Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11n, MCS2, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2438.275000 | 5.186 100 8.0 | PASS

Level in dBm

Limit

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11n, MCS2, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2462.000000 2463.275000 | 1.910 100 8.0 | PASS
10T

Level in dBm

2447

Limit

2450

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test ltem : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11n, MCS3, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | -0.188 100 8.0 | PASS
10T
0_
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2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Limit Sum Level ¢ pPsD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test ltem : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11n, MCS3, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2439.475000 | 2.388 100 8.0 | PASS

15T
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-201
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2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Limit Sum Level ¢ PsD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11n, MCS3, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2455.725000 | 0.562 100 8.0 | PASS
10T

Level in dBm

2447

Limit

2450

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 4 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11n, MCS4, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2412.000000 2413.275000 | -0.156 100 8.0 | PASS
10T

Level in dBm

2397

Limit

2400

2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test ltem : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11n, MCS4, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2439.475000 | 2.401 100 8.0 | PASS

15T
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-207
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2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Limit Sum Level ¢ PsD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11n, MCS4, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2455.725000 | 0.544 100 8.0 | PASS
10T

Level in dBm

2447

Limit

2450

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test ltem : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11n, MCS5, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | -0.227 100 8.0 | PASS
10T
0_
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-307

-401

2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Limit Sum Level ¢ pPsD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11n, MCS5, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2437.000000 2439.475000 | 0.576 100 8.0 | PASS
10T

Level in dBm

2422

Limit

2425

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11n, MCS5, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2455.725000 | 0.516 100 8.0 | PASS
10T

Level in dBm

2447

Limit

2450

2455 2460 2465 2470 2475 2477
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test ltem : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11n, MCS6, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | -0.214 100 8.0 | PASS
10T
0_
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2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Limit Sum Level ¢ pPsD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11n, MCS6, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2437.000000 2439.475000 | 0.584 100 8.0 | PASS
10T

Level in dBm

2422

Limit

2425

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11n, MCS6, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2462.000000 2455.725000 | 0.525 100 8.0 | PASS
10T
0_
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2447 2450 2455 2460 2465 2470 2475 2477
Frequency in MHz
Limit Sum Level L 4 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2412MHz, 802.11n, MCS7, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2412.000000 2413.275000 | -1.127 100 8.0 | PASS
10T

Level in dBm

Limit

2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test Item : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2437MHz, 802.11n, MCS7, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) (kHz) Max
(dBm)
2437.000000 2439.475000 | -0.910 100 8.0 | PASS
10T

Level in dBm

Limit

2430 2435 2440 2445 2450 2452
Frequency in MHz
Sum Level L 2 PSD
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Engineering Test Report No. 1803247-01

Manufacturer : Industrial Scientific Corporation
Test ltem : Gas Monitor
Model No. : Ventis Pro 4 and Ventis Pro 5
Serial No. : WiFi Board Unit #2
Test Mode : Transmit at 2462MHz, 802.11n, MCS7, power setting = 0
Test Performed : Power Spectral Density
Test Date : January 14, 2019
DUT Frequency Frequency PSD RBW Limit Result
(MHz) (MHz) (dBm) | (kHz) Max
(dBm)
2462.000000 2455.725000 | -0.412 100 8.0 | PASS
10T
0_
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-401

2447 2450 2455 2460 2465 2470 2475 2477
Frequency in MHz
Limit Sum Level ¢ pPsD
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